
 

 

 

 

 

Model Number 

Mac Allister MBV2800 

 

2800W Corded Blower/Vacuum 

Parts Manual 

  



Exploded Diagram 

 

  



Parts List 

Part ID Apelson PN MPN Part Description Qty 

1 402100167 402100167 SUCTION NOZZLE 1 

2 402100168 402100168 THE LITTLE WHEEL 4 

3 403040007 403040007 FLAT WASHER 4 

4 403010051 403010051 TAPPING SCREW 6 

5 402100169 402100169 SMALL WHEEL COVER 4 

6 402070028 402070028 DOWN CASING 1 

7 402070029 402070029 SMALL CASING 1 

8 499000085 499000085 DUST BAG 1 

9 402070030 402070030 TOP CASING 1 

10 499000043 499000043 RIBBON 1 

11 402101204 402101204 DUST COLLECTING BAG INTERFACE 1 

12 402090453 402090453 TRANSFER PLATE BUTTON 1 

13 402010497 402010497 LEFT HOUSE 1 

14 402101205 402101205 TRANSFER PLATE  1 

15 402100156 402100156 WIND BLADE PLUG 1 

16 403010018 403010018 TAPPING SCREW  2 

17 404060404 404060404 BLADE 1 

18 403020011 403020011 HEXAGON NUT  1 

19 404060037 404060037 WIND BLADE GASKET 1 

20 402101206 402101206 WIND BLADE 1 

21 404060065 404060065 SPACER 1 

22 403010113 403010113 CROSS PAN HEAD ASSEMBLY BOLT 2 

23 403030010 403030010 CIRCLIP FOR SHAFT 2 

24 402100955 402100955 FRONT BRACKET 1 

25 405030089 405030089 10M POWER CORD BS PLUG 1 

26 402100922 402100922 BUSHINGS 1 

27 402101005 402101005 PRESS PLATE ASSEMBLY 1 

28 402020270 402020270 LEFT HANDLE 1 

29 405050059 405050059 SPEED REGULATING PLATE 1 

30 402101207 402101207 SHOCK PROOF SLEEVE WITH ROUNDED CORNERS 1 

31 402101208 402101208 SQUARE CORNER SHOCK PROOF SLEEVE 1 

32 402020271 402020271 RIGHT HANDLE 1 

33 403010052 403010052 TAPPING SCREW ST3.5X16 18 

34 403020004 403020004 TAPPING SCREW M4 1 

35 403040006 403040006 FLAT WASHER  2 

36 402101209 402101209 CHIP CLEANING CAP 1 

37 402090106 402090106 ROTARY KNOB 1 

38 403010047 403010047 OUTER HEXAGONAL BOLTS M6X40 1 

39 403010068 403010068 INNER HEXAGONAL BOLTS M4X45 1 

40 601040003 601040003 INTERNAL CONDUCTOR 1 

41 601010017 601010017 COPPER STRIPS 1 

42 601020005 601020005 HEAT SHRINK TUBING 1 

43 601010015 601010015 E-RINGS 2 

44 405090012 405090012 CARBON BRUSH 2 

45 404060343 404060343 REAR BRACKET ASSEMBLY 1 

46 405010088 405010088 ROTOR 1 

47 405010089 405010089 STATOR 1 



48 402100960 402100960 CRASH PAD 2 

49 405080010 405080010 CAPACITANCE 1 

50 601010001 601010001 SPRING WITH LOCK 6 

51 402090290 402090290 PUSH BUTTON SWITCH 1 

52 31050106 31050106 MICRO SWITCH (BLACK) 1 

53 402010498 402010498 RIGHT HOUSE 1 

54 403020010 403020010 SELF-LOCKING NUT M6 1 

55 403020010 403020010 HEXAGON NUT  1 

56 404060055 404060055 NUT PRESSING PLATE 1 

57 405020046 405020046 TWO WIRE SWITCH 1 

58 601020001 601020001 HEAT SHRINK TUBING 1 

59 403010046 403010046 HEXAGON BOLT 1 

60 402050028 402050028 HANDLE 1 

61 402090106 402090106 KNOB 1 

62 403020010 403020010 HEXAGON NUT M6 1 

63 402050029 402050029 HANDLE COVER 1 

64 403010020 403010020 TAPPING SCREW  5 

 


